M1200-01 SPIDER ASSY

NIl
1509001

Trawn | Node1 Drawing No.
LC | M1200 \1200-01
ke i SPIDER ASSY.
roved Da
e i 2009. 10.5

1/11




M1200-01 SPIDER ASSY

NO. PART NO. PART DESCRIPTION QTY UNIT PRICE
5 &S B HE (EUR)
01-1 |M1200-947-00609 SPIDER (-} iz 28) 1
01-2 |M1200-947-00603 TILT PLATE (& [ [#) 1
01-3 |M1200-W01-NIS-55TNK29 BEARING (f17%) 1
01-4 |M1200-947-00605 BEARING HOUSING (fi 7% ) 1
01-5 |M1200-TOL-T-001 GREASE NIPPLE (3% i) 4
01-6 |M1200-FN.N-M8-DIN-1 NUT (2 EE) 8
01-7 |M1200-FN.B-M8x20-8.8-DIN-1 BOLT (/< ff1Z44) 4
01-8 |M1200-50-000067 SPIDER BUSH (i1 %) 4
01-9 |M1200-W04-25x2 ORING (O7¢F&)) 4
01-10 |M1200-FN.B-M6x10-8.8-DIN-1 BOLT (/NfHiEHE) 4
01-11 |M1200-SPG.W6-DIN-1 SPRING WASHER (313 4
01-12 |M1200-947-00604 SPRING SLICE (] }7) 4
01-13 |M1200-SHH.B-M8x25 BOLT (BR:LIZAE) 4
01-14 |M1200-SC.PIN-5x40 SPRING PIN (i 14 [53] k:44) 4
01-15 |M1200-947-00602 TILT ARM (iE#z3k) 4
01-16 |M1200-947-99956 COMBINATION BLADE(JJ /) 4
01-17 |M1200-947-00607 SPIDER ARM (7~ fi 1) 4
01-18 |M1200-FN.W8-DIN-1 WASHER (“T-#) 8
01-19 |M1200-HSPG.W8-DIN-1 SPRING WASHER, TANG ENDS(EE 7! 31 4% 9
01-20 |FN.B-M8x45-8.8-DIN-1 BOLT (7S ff11%4%) 8
01-21 |M1200-FNL.N-M8 HEXAGON THIN NUT (/5 1 2 EF) 4
01-22 |M1200-FN.B-M8x35-8.8-DIN-1 BOLT (/M) 4
01-23 |M1200-947-99945 WASHER (#4J&)) 1
01-24 |M1200-FN.B-M8x25-8.8-DIN-1 BOLT (/M) 1
01-25 |M1200-100G-040305 RUBBER WASHER (% fix #4) 1
01-26 |M1200-CH.RG36 INTERNAL CIRCLIP (fLJH#4F]) 1
01-27 |M1200-120GB-080000P ROUND PAN(#£4%) 1

2/11




M1200-02 GEARBOX ASSY

& ||NOA S
@QL sl | -

- Drawn . Nadel Draw i-ﬂ,ﬂ o
L.C M1L200 W1 200-02F

Checked pseriptio
lecke Description GEARBOY ASSY

Approved Date
2009, 7. 14.

3/11




M1200-02 GEARBOX ASSY

NO. PART NO. PART DESCRIPTION QTY UNIT PRICE
5 &S B HE (EUR)
02-1 |M1200-947-040001 WORM GEAR BOX (% 46) 1
02-2 |M1200-947-040107-1200 WORM GEAR (I#%¢) 1
02-3 |M1200-W01-32206-J BEARING (fi7K) 2
02-4 |M1200-947-040115 WORM GEAR SHAFT (i % %) 1
02-5 |M1200-Key.A-8x7x40 KEY (F-%) 1
02-6 |M1200-Key.A-8x7x45 KEY (“F-%) 1
02-7  |M1200-W03-45x30x8 OIL SEAL (h#t) 1
02-8 |M1200-100GB-040402 SEAL,TOP COVER(I&#& i iz 4K 44 1
02-9 |M1200-100GB-040110 TOP COVER (% £ i) 1
02-10 |M1200-FN.W8-DIN-1 WASHER (*F-#) 6
02-11 |M1200-SPG.W8-DIN-1 SPRING WASHER (344 6
02-12 |M1200-FN.B-M8x20-8.8-DIN-1 BOLT (/NfHigHe) 6
02-13 |M1200-100G-000004 VENT SCREW (MZ&0il S i 42) 1
02-14 |M1200-FN.B-M6x25-8.8-DIN-1 BOLT (/NfHigHe) 8
02-15 |M1200-SPG.W6-DIN-1 SPRING WASHER (344 8
02-16 |M1200-FN.W6-DIN-1 WASHER (*F-#) 8
02-17 |M1200-100GB-040302 CLOSE COVER (&) #) 1
02-18 |M1200-100GB-040401 SEAL,SIDE COVER(fIl] 7% 55 %1 #4) 2
02-19 |M1200-W04-47.7x2.65 ORING (O7 &) 2
02-20 |M1200-W01-32204-J BEARING (#7K) 2
02-21 |M1200-100GB-040111 STOPPER (1% 3k) 2
02-22 |M1200-100GB-041000 OIL GAUGE (i) 1
02-23 |M1200-ZH-D-M20 WASHER (ZH & #4 %) 1
02-24 |M1200-120GB-040308 WORM (3 4F) 1
02-25 |M1200-Key.A-5x5x32 KEY (F-%) 1
02-26 |M1200-100GB-040310 SIDE COVER (i% i) 1
02-27 |M1200-W03-40x20x8 OIL SEAL (i #t) 1
02-28 |M1200-FHSS.S-M8x12 GRUB SCREW (P47 fi ~F- ity 5 & WR%T) 2
02-29 |M1200-947-99988 GEARBOX PULLEY/(J 7 %¢) 1
02-30 |M1200-100G-060400 TILT YOKE (#£ X) 1
02-31 |M1200-100G-060500 SHAFT (%) 1
02-32 |M1200-SP.PIN-2x26 SPLITPIN (JFI14Y) 2

4/11




M1200-03 ENGINE BASE AND CLUTCH ASSY

NOR %
1S09001 | uYes
FEGATEAE A | .-ﬂ&:a:h

Drawn Nodel Drawing No.
; MLZ00 M1200-0%
Checked Description
ENGINE BASE AND WANUAL CLUTCH ASSY

Approved Date s
2009, 11.5

5/11




M1200-03 ENGINE BASE AND CLUTCH ASSY

NO. PART NO. PART DESCRIPTION QTY | UNIT PRICE
Fs &5 B HE (EUR)
03-1 |M1200-120GB-020000 GUARD RING(Fi 3'#])
03-2 |M1200-HSF.S-M8x30 SOCKET COUNTERSUNK HEAD SCREW (P47 £ 171 Sk I24T)
03-3 |M1200-X1-J-10.4 CABLE CLAMP(Ji 2k %)
03-4 |M1200-PAN.S-M4x10 PAN HEAD SCREW (+ 4% Sk i)
03-5 |M1200-90GB-030900F CLIP (RFZ k)
036 M1200-W05-EX27 ENGINE(5| %)
M1200-W05-GX270 ENGINE(5] %)
03-7 |M1200-WOD.W10-GB-1 WASHER (K24 [#])
03-8 |M1200-HSPG.W10-DIN-1 SPRING WASHER, TANG ENDS (i % 3ifi#4)
03-9 |M1200-FN.B-M10x50-8.8-DIN-1 BOLT (/5 ffiigi4%)
03-10 {M1200-Key.B-7x7x32 KEY (“F-4)
03-11 |M1200-947-99965 CABLE RETAINER (4 3%)
03-12 |M1200-2-0060 MANUAL CLUTCH SPRING (3 %)
03-13 |M1200-947-01700 MOUNTING PLATE(SZ ##4K)
03-14 {M1200-FN.N-M8-DIN-1 NUT (I1R})

03-15

M1200-FN.B-M6x60-8.8HALF-DIN-1

BOLT (G4 7N fIRkE)

03-16

M1200-947-99971

CABLE ADJUSTER(/& 17424

03-17

M1200-FN.B-M8x20-8.8-DIN-1

BOLT (7~ ff1iHe)

03-18 |[M1200-HSPG.W8-DIN-1 SPRING WASHER, TANG ENDS (i % ii#4)
03-19 |M1200-120GB-030500F PTO PULLEY (%1 it il 7 77 %)

03-20 |M1200-120GB-030600F WASHER(#4 &)

03-21 |[M1200-FN.B-M8x35-8.8-DIN-1 BOLT (/i)

03-22 |M1200-W02-A34 BELT (V74 J7 )

03-23 |[M1200-947-99974 TENSIONING LEVER BUSH(#] %)

03-24 |M1200-120GB-030800F ENGINE PACKER(5| %4k

03-25

M1200-FN.B-M8x30-8.8-DIN-1

BOLT (7~ ff1iHe)

03-26

M1200-WOD.W8-GB-1

WASHER (Jk#48)

03-27 |M1200-FNL.N-M10-DIN-1 HEXAGON THIN NUT (/5 i#i2 B])
03-28 |M1200-PAN.S-M5x16 PAN HEAD SCREW (i Sk A 4T
03-29 |M1200-947-99913 THREADED BOSS(I24( &)

03-30 |[M1200-947-99957 CLUTCH ARM(5k &%)

03-31 |M1200-947-99941 MANUAL CLUTCH BOLT(#244)

03-32 |[M1200-CH.RG28 INTERNAL CIRCLIP(FL FH 4% ])

03-33 |[M1200-W01-6001ZZ-J BEARING (i %)

03-34 [M1200-947-99918 TENSIONING PULLEY (5K ‘& %¢)

03-35 |M1200-947-99970 SPACER TOP HAT (i 7)

03-36 |M1200-HC.N-M8-DIN-1 CAP NUT (i BUZHE)

03-37

M1200-FN.N-M8-DIN-1

NUT (MR EE)

03-38

M1200-FN.W8-DIN-1

WASHER (F-#)

03-39

M1200-947-08300

BELT GUARD BRACKET (5 7 = H- i)

03-40 [M1200-FN.B-M5X12-8.8 BOLT (75 f1liZf2)

03-41 [M1200-FN.W5-DIN-1 WASHER (“F-#4)

03-42 [M1200-947-000017 LOCK NUT (8 12 £

03-43 [M1200-947-08201 BELT GUARD( % # 2)

03-44 [M1200-120GB-030700F GUARD BRACKET(j 5 2 H. i)

—_—_ AN, ]2 = OIDMDID =IO == IDND|=_]=_r]mr]_r NN OIDS]=]=]=1ID|=DD]—

6/11




M1200-03 ENGINE BASE AND CLUTCH ASSY

K

e 805 L2

L .I \.‘ { ";
, 18 . i,
i o By -
= - > -" . ‘ l.‘. ’ \\-\.\
) gy S
) Dra Node] Drawing Mo
—_— M1200 M1200-02
o HSETIENGINE BASE AND MANAL CLUTCH ASSY
v e 2009, 11.5
NO. PART NO. PART DESCRIPTION QTY | UNIT PRICE
5 B e a4 wi| (€
03-45|M1200-120GB-030200 LIFTING HANDLE(EZ i1 ) 1
03-46 [M1200-FN.W10-DIN-1 WASHER (“F-#) 8
03-47 IM1200-FN.N-M10-DIN-1 NUT (B%5F) 4
03-48 [IM1200-FN.B-M10x30-8.8-DIN-1 BOLT (75 fHI24E) 4
03-49 IM1200-90GB-000015 WIRE (FE4E) 1

7/11




M1200-04 OPERATION HANDLE ASSY

l

NOR

ISO9001|| ukas

SEESTEREDCONFURY || milacrur:
L]

8/11

! ) 34
\.\ I r a7
S _
¢ v
o -‘\ . \—‘-—-_____‘\
I
Ja
‘\ - ¥
\ ¢ 4
P ——
iD i
-
A
= T
‘_
A
E| G=aic 12
¢ YA
o £
!
4 &y
o L
A v
&l
ey
. I
58 W oes 69 64
54 37— v\
i -
1e B
YW ?\ 3 ‘ 0 {
5 b 3
oI ® T
a ' - s
T
4
GE \.\. Trrawn Nodel
| L.C
/ Checked Description
/
Approved

r 40
ot AE 47— 4R
& 45
41 1 i 1
11— »'.-‘t. e
"
42 =
"I\
43
=

Drawing Ne.

M1200-04

OPERATTON HANDLE ASSY

2009, 11.5




M1200-04 OPERATION HANDLE ASSY

NO. PART NO. PART DESCRIPTION QTY | UNIT PRICE
5 &S B HE (EUR)
04-1 |M1200-120GB-090300F HANDLE BOTTOM( F Kk F i 424%) 1
04-2 |M1200-100G-010005 WHEEL BLOCK (7% 37 24) 1
04-3 |M1200-100G-010004 WHEEL (78%¢) 1
04-4 |M1200-SC.PIN-8x32 SPRING PIN (54 14 [ #:49) 1
04-5 |M1200-HSPG.W10-DIN-1 SPRING WASHER, TANG ENDS(# 7 3 #4) 2
04-6 |M1200-FN.B-M10x35-8.8-DIN-1 BOLT (/NfHigH) 2
04-7 |M1200-750-020300 PIN (%) 2
04-8 |M1200-HC.N-M10-DIN-2 CAP NUT (% U2 HE) 5
04-9 |M1200-120GB-090400F HOSE (¥8k}4) 1
04-10 |M1200-750-020400 CLAMP (%) 1
04-11 |M1200-HS.B-M6x10-8.8-GB-1 SCREW (PN 7S fHIR4T) 2
04-12 |M1200-120GB-090100F HANDLE UPPER (_L#kFE154%) 1
04-13 |M1200-947-06606 SCREWD-TOMMY BAR (4l & #24F) 1
04-14 |M1200-SC.PIN-6x30 SPRING PIN (4 [53] #:4) 1
04-15 |M1200-947-99947 BAR (#T) 1
04-16 |M1200-SH.A-M12x40 GRIP BALL (FHHER) 1
04-17 |M1200-SC.PIN-5x40 SPRING PIN (34 [5 41 44) 1
04-18 |M1200-100G-010008P PITCH CONTROL KNOB(4M£2 45 i 5 4 F) 1
04-19 |M1200-W01-51103-J BEARING (f17K) 1
04-20 |M1200-HS.B-M6x8-8.8-GB-1 SCREW (/N R4 1
04-21 |M1200-100G-010006 BEARING COVER (77 %) 1
04-22 |M1200-100G-010003 ADJUSTING SCREW (17 424T) 1
04-23 IM1200-CS.RG16 EXTERNAL CIRCLIP (fhH #41&]) 1
04-24 M1200-HS.B-M5x8-8.8-GB-1 SCREW (P47 24T 1
04-25 |M1200-SC.PIN-5x30 SPRING PIN (31 [F 4 4H) 1
04-26 |M1200-100G-010002 SLIDE BUSH (i %1% 2E) 1
04-27 |M1200-120GB-000010 DEPTH CONTROL CABLE ASSY (145 1/ 158X 22 J2 i) 1
04-28 |M1200-FN.N-M6-DIN-1 NUT (2 £} 2
04-29 |M1200-947-01802 PRESSING CLUTCH AID(B1 /7 2%) 1
04-30 |M1200-HSF.S-M8x25 SOCKET COUNTERSUNK HEAD SCREW( /A 75 £ 371 Sk #247) 1
04-31 |M1200-FN.B-M5x30-8.8-DIN-1 BOLT (/N ffigHE) 1
04-32 |M1200-947-01801 CLUTCH LEVER CONNECTOR(i%#:5t) 1
04-33 |M1200-FN.N-M5-DIN-1 NUT (MZHF) 1
04-34 |M1200-100G-010001 HANDLE COVER (}k %) 2
04-35 |M1200-947-99996 CONTROL LEVER (43" TF) 1
04-36 |M1200-947-99951 CLUTCH CABLE(ik & £k) 1
04-37 |M1200-120GB-090200F HANDLEBAR( - #:F) 1
04-38 |M1200-947-99998 HANDLE FOAM(#4n 37 &) 1
04-39 |M1200-120GB-000005 HANDLE FABRIC(#:F-#ii) 1
04-40 |M1200-F.S-M5x10 COUNTERSUNK HEAD SCREW (#247) 2
04-41 |M1200-100G-010101 CUTOUT SWITCH SHELL (%45 5%) 1
04-42 |M1200-100G-010103 CUTOUT SWITCH LEVER (% 4= <4 4T) 1
04-43 |M1200-100G-010104 CUTOUT SWITCH BUSH (%4 T %= %) 1
04-44 [M1200-100G-010102 CUTOUT COVER (%47 % %) 1
04-45 |M1200-F.S-M3x30 COUNTERSUNK HEAD SCREW (=i SL24T) 1

9/11




M1200-04 OPERATION HANDLE ASSY

N an
l 1509001

SEGIETERED CONPARY

! 4 - .
N\ -/ ek v QR
B S - .
4 a3 I

.l Yyiia
4 Y h! .
2 Ll 8 ~
\\ _(h o
£ y o ,i ;‘?‘ .
L\’(), g " v -f:\_;‘
+ ¥ /f t
& i Vo
&l
. 6l
57 i
N\ 98 v lel' a6 &3 &4
34 5 - "] \ 4 |
| , : : e -
5 / 5 ‘ v b A
: ‘ - a - > ) $ a6l L
1 . a
® p - = f‘ 7 - 3
Q /
oG - A
. 4 ] \"\ Trawn Nodel Drawing M.
v, ) L.C 1200 M 1200-04
Y I Checked Deseription "
/ - PR OPERATION HANDLE ASSY
I
Approverd Date
" ' 2009.11.5

10/11



NO. PART NO. PART DESCRIPTION QTY | UNIT PRICE
5 &S B HE (EUR)
04-46 |M1200-100G-010107 CUTOUT SWITCH REED (% 4= FF I 3.3 1) 1
04-47 [M1200-100G-010105 CUTOUT SWITCH OUTLET (% 4= J 5% &) 1
04-48 |M1200-100G-010106 CUTOUT SWITCH WASHER (‘2471 5% 4 &) 1
04-49 |M1200-FN.W3-DIN-2 WASHER (*F-#) 1
04-50 |M1200-FN.N-M3-DIN-1 NUT (12 £}) 2
04-51 |M1200-F.S-M4x25 COUNTERSUNK HEAD SCREW (51T :k124T) 3
04-52 |M1200-100G-000014 WIRE HARNESS (H£k) 1
04-53 |M1200-FN.B-M6x20-8.8-DIN-2 BOLT (/NfHigHe) 2
04-54 |M1200-SPG.W6-DIN-2 SPRING WASHER (344 2
04-55 |M1200-HC.N-M6-DIN-2 CAP NUT (i AU 42 £F) 2
04-56 |M1200-FNL.N-M10-DIN-2 HEXAGON THIN NUT (/£ i 2 £) 1
04-57 |M1200-FN.W10-DIN-2 WASHER (*F-#) 2
04-58 |M1200-70ND-060000 THROTTLE LEVER (J1 1 1553 F) 1
04-59 |M1200-FHSS.S-M6x8-GB-3 SOCKET SCREW WITH FLAT HEAD(1A 7~ £ - 3if % 5 24T ) 1
04-60 |M1200-HC.N-M8-DIN-2 CAP NUT (i AL UZFE) 1
04-61 |M1200-FNL.N-M8-DIN-2 HEXAGON THIN NUT (7~ £ i 2 £}) 2
04-62 |M1200-FHSS.S-M8x20-GB-3 SOCKET SCREW WITH FLAT HEAD(IN 7 1~ it % 5 124T) 1
04-63 |M1200-70ND-060001 THROTTLE BODY (113 F %) 1
04-64 |M1200-70ND-060003 BOLT (i1 Jhg4e) 1
04-65 |M1200-70ND-060002 THROTTLE GEAR (i5%¢) 1
04-66 |M1200-W04-45x3 O-RING (OFZ[E]) 1
04-67 |M1200-70ND-060004 SLIDER (#i%%) 1
04-68 |M1200-W06-S04-L1420x1620 THROTTLE CABLE (Ji1174k) 1
04-69 |M1200-70ND-010018 THROTTLE LEVER ASSY (i | 1T % 4H1F) 1

11/11




